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TEST REPORT

Test Report No.: 20181011322

Applicant: VTC Electronics (Shanghai) Corp.
Manufacturer: VTC Electronics (Shanghai) Corp.
Factory: VTC Electronics (Shanghai) Corp.
Name of the sample:  Indome Camera

Brand Name: /

DE-NB10WT2812/DE-NB22DT2812/ DF-NB12WCF280T/

Model: DK-NB12DCF280CT/DK-NB22WT2812/MD4A417028F 12

Test standard:

FCC 47 CFR PART 15 SUBPART B
ICES-003 Issue 5

ANSI C63.4-2009

Test Result: PASS

Date of test: Dec. 20, 2018 to Dec. 21, 2018

Chorg Hoety HHe Je-

Checked by:
Cheng Zhaoping He Fei

bty
Date” Jan. 10, 2019

Qin Feng

Tested by:

Approved by:

Issued By: Jiangsu Electronic Information Product Quality Supervision'& 1nspection Institute

LAB Address: No.100 Jinshui Road, WuXi, Jiangsu, P.R.China

Jiangsu Electronic Information Product Quality Supervision & Inspection Institute
No.100 JinshuiRoad, WuXi, Jiangsu, P.R.ChinaPost Code: 214073

Telephone: +86 0510 85105775  Fax  :+86 0510 85104572QCR69-2-1801
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Test item description:

Model/Type reference: DE-NB10WT2812/DE-NB22DC2812/DF-NB12WCF280T/
DK-NB12DCF280CT/DK-NB22WT2812/MD4A417028F12
Ratings: Input: 100~240VAC, 50-60Hz, 0.7A, DC output: 12V, 2A

Input:AC220-230V, 50Hz, Output: AC24V, 3000mA
Possible test case verdicts:

- test case does not apply to the test object:  N/A
- test object does meet the requirement: P (Pass)

- test object does not meet the requirement:  F (Fail)

General product information:

STATEMENT

1.This test report is invalid if it is without special inspection seal of the test laboratory.

2.This test report is invalid if altered or without compilation and audit or not signed by the authorized
signature.

3.This test report shall not be reproduced in full or partial without the written consent of Jiangsu
Electronic Information Product Quality Supervision and Inspection Institute.

4. The information about the samples in the report is provided by the customer, who is responsible
for its authenticity. The test results are only responsible for the tested samples.

5. The agency does not bear legal liability to the data provided by the customer.

6. If you have any question or comment, please bring them to our attention within 15 days fromthe
date of report receipt.(Please lodge them to the assignment department if the task is consigned by
the government.)

7.In this test report, XXX standard or XXX project of XXX standard is not approved by CNAS.(when
applicable)

8. In this test report, XXX project is a subcontracted project. The sub-contractor has been approved
by CNAS.(the certificate number is XXXX) (when applicable)

Jiangsu Electronic Information Product Quality Supervision & Inspection Institute
No.100 JinshuiRoad, WuXi, Jiangsu, P.R.ChinaPost Code: 214073

Telephone: +86 0510 85105775  Fax  :+86 0510 85104572QCR69-2-1801
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1 General Information

1.1 General Description of E.U.T.
Product Name: Indoor Dome Camera

DE-NB10WT2812/ DE-NB22DC2812/ DF-NB12WCF280T

DK-NB12DCF280CT/ DK-NB22WC2812/ MD4A417028F12

Model NO.:

Remark: N/A

Rating: Input: 100~240VAC, 50-60Hz, 0.7A, DC output: 12V, 2A
Input: 220-230VAC, 50Hz, Output: AC24V, 3000mA

1.2 Additional information about the E.U.T.

The corresponding relationship between the manufacturer internal model and the official model of the

EUTs is as follows:

manufacturer internal model

official model

DE-NAABWCV1AC

DE-NB10WC2812

DE-NAABWTV1AC

DE-NB10WT2812

DE-NAABWTV3AC

DE-NB10WT2406

DF-NAATWCF4AA

DF-NB12WCF280T

DF-NAA1TWCF1AA

DF-NB12WCF360T

DF-NAATWTF4AA

DF-NB12WTF280T

DF-NAA1TWCV1AC

DF-NB12WC2812T

DF-NAATWTV1AC

DF-NB12WT2812T

DK-NAA1TWCF4AB

DK-NB12DCF280CT

DK-NAADWCV1AA MD4A417028F12
DK-NAADBCV1AA MD4A417028F12B
The difference between them is as follows:
EUT Model Power Board model Rating
DE-NB10WT2812 V711-DES70-000 DC 12V
DF-NB12WCF280T N/A DC 12V
DK-NB12DCF280CT V711-52612-CF1 DC 12V

MD4A417028F12 V711-52622-CF2 AC 24V/DC 12V
The EUTs DE-NB10WT2812, DF-NB12WCF280T and DK-NB12DCF280CT are rated DC12V, 2A,
supplied by an adapter AX024-12ADF. The EUT MD4A417028F12 is rated AC24V, 3000mA, supplied
by an adapter WT043001390.

In this report, the product DK-NB12DCF280CT is performed to main test.

1.3 Description of Support Units
Manufacturer Description
SONY LCD monitor

Serial Number FCCID
5000765 /

Model Number
LMD-940W

1.4 Standards Applicable for Testing
The tests were performed according to following standards:

Jiangsu Electronic Information Product Quality Supervision & Inspection Institute
No.100 JinshuiRoad, WuXi, Jiangsu, P.R.ChinaPost Code: 214073
Telephone: +86 0510 85105775 Fax :+86 0510 85104572QCR69-2-1801
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FCC 47 CFR PART 15 SUBPART B
ICES-003 Issue 5
ANSI C63.4-2009

1.5 Test Site
All measurement facilities used to collect the measurement data are located at

No.100 Jinshui Road, WuXi, Jiangsu, P.R.China

The FCC Site Registration No. is 399439
The IC Site Registration No. is 12843A-1
The CNAS Registration No. is L0262

1.6 Test Summary

Test Items Applied Standards Results
Conducted Emission at the mains terminals
FCC §15.107, Cl B P
(150kHz-30MHz) S ass
Radiated Emission (30MHz-1GHz) FCC §15.109, Class B P
Radiated Emission(Above 1GHz) FCC §15.109, Class B P
2 Test Equipment List and Details
2.1 Equipment List
Calibrated
No Item Type Serial No. Manufacture a :)l:: ©
1 Shielded room PB-7.7mx3.5mx3.3m PB-06 P.R.China 2019-2-7
o | Semi-anechoic RFD-F/A-100 4400 LINDGREN | 2019-4-29
chamber
3 Shielded room PB-7.7mx3.5mx3.3m / P.R.China 2019-2-7
4 | EMI test receiver ESCI7 100820 R&S 2019-2-24
5 EMI test receiver ESU 100186 R&S 2019-4-29
6 Artificial mains ENV216 100497 R&S 2019-2-24
7 BILOG antenna 3142C 00098968 ETS 2020-5-22
8 Preamplifier BBV 9745 BBV 9745 #42 | Schwarzbeck 2019-4-29
9 Horn antenna BBHA 9120D 1274 Schwarzbeck 2020-5-22
NOTE: R&S ROHDE&SCHWARZ
2.2 Measurement Uncertainty
Measurement Frequency Uncertainty
Radiated Emission 30MHz~1GHz 5.2dB
Radiated Emission Above 1GHz 4.8dB
Conduct?d Em|s§|on at 150kHz~30MHz 31dB
the mains terminals

This uncertainty represents an expanded uncertainty expressed at approximately the 95% confidence

Jiangsu Electronic Information Product Quality Supervision & Inspection Institute
No.100 JinshuiRoad, WuXi, Jiangsu, P.R.ChinaPost Code: 214073

Telephone: +86 0510 85105775  Fax

: +86 0510 85104572QCR69-2-1801
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level using a coverage factor of k=2.

Jiangsu Electronic Information Product Quality Supervision & Inspection Institute
No.100 JinshuiRoad, WuXi, Jiangsu, P.R.ChinaPost Code: 214073

Telephone: +86 0510 85105775  Fax  :+86 0510 85104572QCR69-2-1801
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3 Test Results

3.1 Test Mode

‘ Pre-scan Mode ‘ 1 Video Mode
Conducted Emission at the mains terminals ) Mode 1
- — Final-test Mode
Radiated Emission Mode 1

3.2 Conducted Emission at the mains terminals

Test Requirement: FCC §15.107

Test Method: ANSI C63.4 section 7
Test Result: Pass

Frequency Range: 150kHz to 30MHz
Class: Class B

3.2.1 Test Set-up

ffffffffffffffffffffffffffffffffffffffffffffffffffffffffffffffffffff

‘
0cm |

E{JV \_U
80cm

___________________________________________________________________

The EUT was placed on a platform of nominal size, 1 m by 1.5 m, raised 80 cm above the conducting
ground plane. The vertical conducting plane was located 40 cm to the rear of the EUT. All other surfaces
of EUT were at least 80 cm from any other grounded conducting surface. The EUT and simulators are
connected to the main power through a line impedance stabilization network (LISN). The LISN provides
a 50 ohm /50uH coupling impedance for the measuring equipment. The peripheral devices are also
connected to the main power through a LISN. (Please refer to the block diagram of the test setup and
photographs) Each current-carrying conductor of the EUT power cord, except the ground (safety)
conductor, was individually connected through a LISN to the input power source. The excess length of
the power cord between the EUT and the LISN receptacle were folded back and forth at the center of
the lead to form a bundle not exceeding 40 cm in length. Conducted emissions were investigated over
the frequency range from 0.15MHz to 30MHz using a receiver bandwidth of 9kHz.

Jiangsu Electronic Information Product Quality Supervision & Inspection Institute
No.100 JinshuiRoad, WuXi, Jiangsu, P.R.ChinaPost Code: 214073

Telephone: +86 0510 85105775  Fax  :+86 0510 85104572QCR69-2-1801
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3.2.2 Measurement Data

The maximized peak emissions from the EUT was scanned and measured for both the Live and Neutral
Lines.Quasi-peak & average measurements were performed if peak emissions were within 20dB of
the Quasi-peak limit line.

Test Limit:

Conducted limit(dBuV)

Frequency of emission(MHz) -
Quasi-peak Average
0.15-0.5 66-56* 56-46*
0.5-5 56 46
5-30 60 50
Remark: “*” means decreasing with the logarithm of the frequency.
Test Data:
Temperature: 19.7C
Humidity: 51.7%RH
Atmospheric Pressure: | 100.4kPa
EUT model: DE-NB10WT2812
Line:
Att 10 dB EiEAMP OFF
dBRv 1 MHz 10 MHz
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30 MHz

Jiangsu Electronic Information Product Quality Supervision & Inspection Institute

No.100 JinshuiRoad, WuXi, Jiangsu, P.R.ChinaPost Code: 214073
Telephone: +86 0510 85105775 Fax :+86 0510 85104572QCR69-2-1801
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Neutral:

® REW 9 kHz
MT 1s

Att 10 dB FREAMF OFF

dBRV [0 1 MHz 10 MHz

i
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[TRBRDP
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150 kHz 30 MHz
EUT model: DF- NB12WCF280T
Line:
<§§> REBW 9 kHz
MT 1l e
Att 10 dB PREAMP OFF
4BV |0 1 MHZ 10 MHz

2 AV
MAXH

4%

SN +

10

150 kHz 30 MH=Z

Jiangsu Electronic Information Product Quality Supervision & Inspection Institute
No.100 JinshuiRoad, WuXi, Jiangsu, P.R.ChinaPost Code: 214073

Telephone: +86 0510 85105775  Fax  :+86 0510 85104572QCR69-2-1801
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Neutral:

® RBW 9 kHz
MT 1l s

Att 10 dB FREZMF OFF

aBrv [ g0 1 MAz 10 MHz

2 AV
MAXH
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150 kHz 30 MH=Z

EUT model: DK-NB12DCF280CT

Line:

® RBW 9 kHz
MT ls

Att 10 dB FREAMF OFF

aBRY [0 1 MHz 10 MHz

2 AV
MAXH

150 kEz 30 MHz

Jiangsu Electronic Information Product Quality Supervision & Inspection Institute
No.100 JinshuiRoad, WuXi, Jiangsu, P.R.ChinaPost Code: 214073

Telephone: +86 0510 85105775  Fax  :+86 0510 85104572QCR69-2-1801
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Neutral:

® REW o kdz
MT 1=
Att 10 dB PRERMP OFF
dBRV [0 1 MHz 10 MHz
-390
i
== |,
2 AV
MAXE |,
[TRBRDP
-0
[ospv
50
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150 kHz 30 MHz
EUT model: MD4A417028F12
Line:
® REBW 9 kHz
MT 1 s
Att 10 dB PREAMP OFF
aBRY [0 1 MHz 10 MHz
oo
W
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TseLP
Lso
[eRERY
50
Lao
=30
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150 kHz 30 MHz

SGL

TDF

6DB

Dc

TDF

6DB

Dc

Jiangsu Electronic Information Product Quality Supervision & Inspection Institute

No.100 JinshuiRoad, WuXi, Jiangsu, P.R.ChinaPost Code: 214073

Telephone: +86 0510 85105775  Fax  :+86 0510 85104572QCR69-2-1801
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Neutral:
REW 9 kHz

g MT 1=

Att 10 dB FREAMF OFF

dBRV [0 1 MHz 10 MHz

2 AV
MAXH

3

WWW’\JMWW}‘ A uasd, L, o MM%%»A&V?
\f_“&.\g w

F 3

€+
T4

150 kEz 30 MHz

4.6.3 Test data:
EUT model: DE-NB10WT2812
Conducted disturbance test data

Quasi-Peak(dB u V) Average(dB p V)
Frequency Limits Result Frequency Limits Result
(MHz) (dB pV) (dB pV) (MHz) (dBpV) (dB pV)
0.3740 58.4 46.6 0.3740 48.4 38.6
0.2900 60.5 41.7 0.2860 50.6 34.3
0.6620 56.0 35.2 0.6580 46.0 28.2
NOTE: The test frequency obtained by the test curve
Result: Pass
EUT model: DF-NB12WCF280T
Conducted disturbance test data
Quasi-Peak(dB u V) Average(dB p V)
Frequency Limits Result Frequency Limits Result
(MHz) (dBpV) (dB pV) (MHz) (dBpV) (dB pV)
0.3580 58.8 47.5 0.3580 48.8 38.5
0.5780 56.0 32.3 0.9940 46.0 258
0.2900 60.5 36.3 0.2380 52.2 30.3

NOTE: The test frequency obtained by the test curve
Result: Pass

EUT model: DK-NB12DCF280CT
Conducted disturbance test data

Quasi-Peak(dB u V) Average(dB p V)

Jiangsu Electronic Information Product Quality Supervision & Inspection Institute
No.100 JinshuiRoad, WuXi, Jiangsu, P.R.ChinaPost Code: 214073
Telephone: +86 0510 85105775 Fax :+86 0510 85104572QCR69-2-1801
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Frequency Limits Result Frequency Limits Result
(MHz) (dB pV) (dB pV) (MHz) (dBpV) (dB pV)
0.3500 59.0 46.6 0.3620 48.7 394
0.9940 56.0 32.8 1.0020 46.0 255
0.2900 60.5 36.3 0.2100 53.2 324
NOTE: The test frequency obtained by the test curve
Result: Pass
EUT model: MD4A417028F12
Conducted disturbance test data
Quasi-Peak(dB u V) Average(dB p V)
Frequency Limits Result Frequency Limits Result
(MHz) (dB pV) (dB pV) (MHz) (dBpV) (dB pV)
0.15~0.5 66.0~56.0 <36.0 0.15~0.5 56.0~46.0 <26.0
0.5~5 56.0 <36.0 0.5~5 46.0 <26.0
5~30 60.0 <40.0 5~30 50.0 <30.0
NOTE: The test frequency obtained by the test curve
Result: Pass
3.3 Radiation Emission
Test Requirement: FCC §15.109
Test Method: ANSI C63.4 section 8.3
Test Result: Pass
Frequency Range: 30MHz to 1GHz
Class: Class B
3.3.1 Test Set-up
Below 1GHz Test Setup
Antenna
E Equipment under Test
——1
4——— «  Testdistaince ——P| T
| N AM
Turmn Table

|

N

Ground Plane
Receiver

Jiangsu Electronic Information Product Quality Supervision & Inspection Institute
No.100 JinshuiRoad, WuXi, Jiangsu, P.R.ChinaPost Code: 214073

Telephone: +86 0510 85105775  Fax  :+86 0510 85104572QCR69-2-1801
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Above 1GHz Test Setup

Lntenna

—1

A
/

MMM,

Equipment under Test

|

3m 4h-|

.Gk
Turn Table

Receivar

\ \“Ahsurher

Ground Plane

The EUT was placed on a rotatable table top 0.8 meter above ground. The EUT was set 3 meters away
from the interference receiving antenna which was mounted on the top of a variable height antenna

tower.

The Turntable was rotated 360 degrees to determine the position of the highest radiation. The antenna
is a broadband antenna and its height is varied between one meter and four meters above ground to
find the maximum value of the field strength both horizontal polarization and vertical polarization of the
antenna are set to make the measurement.
3.3.2 Measurement Data

Test Limit:
Frequency of emission(MHz) Field strength(microvolts/meter)
30-88 100
88-216 150
216-960 200
Above 960 500
Test Data:
Temperature: 20.1~22.3C
Humidity: 51.1~52.0%RH
Atmospheric Pressure: | 100.4kPa

30MHz~1GHz
Horizontal:

Jiangsu Electronic Information Product Quality Supervision & Inspection Institute
No.100 JinshuiRoad, WuXi, Jiangsu, P.R.ChinaPost Code: 214073

+86 0510 85105775 Fax  :+86 0510 85104572QCR69-2-1801

Telephone:
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® RBW 120 kHz
MT 100 us

Att 0 dB PREAMP ON
it IPTT 100 MHz 1 cHz
/m
oo
== |,
TDS
70
Feo
Fso ‘F
i T 6DB
—— e
L 50 ” || ]
55 1l ﬂ || | A W
1o Miw JA MM
(LA B
]
30 MH=z 1 GH=z

Vertical:
.::pv 100 ) MHz N
m =50
a0
=0 r
|
) | :
. w) J i Tul
Wik AT
1 m‘\ M o U |,
W WWW
Above 1GHz
Horizontal:

Jiangsu Electronic Information Product Quality Supervision & Inspection Institute
No.100 JinshuiRoad, WuXi, Jiangsu, P.R.ChinaPost Code: 214073

Telephone: +86 0510 85105775  Fax  :+86 0510 85104572QCR69-2-1801
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Vertical:

dBpv
/m

1 PK
MANH

dBpv
/m

1 PK
MANH

== |

1 MHzZ
Att 0 dB AUTO REAMP OFF
15 B
TDS
b B
6DB
= it N
W
! L | ,]. LA W,I,u..m N =
-2 l.l.).
1 5 GHzZ
RBW 120 kHz
MT 100 us
Att 0 dB AUTO PREAMP OFF
10
&0
CEE-
TDS
o
5o
&éDB
- "/J/\ AC
M»MWW
10
0
1 GH

Jiangsu Electronic Information Product Quality Supervision & Inspection Institute
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Test data at frequencies up to 1 GHz

polarization The height of The angle of
Frequency Test data(QP) Limits(QP)
(Horizontal/ antenna turntable
(MHz) (dBpv/m) (dBuv/m)
Vertical) (cm) )
297.00 Horizontal 100.0 50.1 43.5 46.0
371.24 Horizontal 100.0 10.3 44.6 46.0
445.48 Horizontal 100.0 235 44.8 46.0
40.76 Vertical 100.0 0 32.3 40.0
102.96 Vertical 100.0 455 34.8 43.5
445.48 Vertical 100.0 52.8 44.7 46.0
Test data at frequencies above 1 GHz
. Test Test
polarization The height | The angle
Frequency . Cort g Limits(AV) data(AV) Limits(PK) data(PK)
of antenna | of turntable
(GHz) (Horizontal/ (dBuv/m) (dBpv/im (dBuv/m) (dBuv/m
Vertical) (cm) Q) ; ;
1.0396 Horizontal 100.0 0 54.0 39.3 74.0 <54.0
2.0792 Horizontal 100.0 0 54.0 33.2 74.0 <54.0
2.9700 Horizontal 100.0 0 54.0 41.4 74.0 <54.0
1.4852 Vertical 100.0 0 54.0 36.6 74.0 <54.0
2.0792 Vertical 100.0 0 54.0 34.7 74.0 <54.0
2.9700 Vertical 100.0 0 54.0 46.1 74.0 <54.0

Jiangsu Electronic Information Product Quality Supervision & Inspection Institute
No.100 JinshuiRoad, WuXi, Jiangsu, P.R.ChinaPost Code: 214073

: +86 0510 85104572QCR69-2-1801

Telephone: +86 0510 85105775
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4 Photographs-Test Setup
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Photograph 2- Radiated Emission (30MHz~1GHz)

Jiangsu Electronic Information Product Quality Supervision & Inspection Institute
No.100 JinshuiRoad, WuXi, Jiangsu, P.R.ChinaPost Code: 214073
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Photograph 3- Radiated Emission (Above 1GHz)

Photograph 4- Adapter (DC12V)

Jiangsu Electronic Information Product Quality Supervision & Inspection Institute
No.100 JinshuiRoad, WuXi, Jiangsu, P.R.ChinaPost Code: 214073
Telephone: +86 0510 85105775  Fax  :+86 0510 85104572QCR69-2-1801
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AC/AC ADAPTOR
~MODEL NO : WT043001390

Cat. No. :LS-240-300-TD
PRI:AC220-230V~ 50Hz c
SEC:AC24V~3000mA

{4

O

130°C

Photograph 5- Adapter (AC24V)

Jiangsu Electronic Information Product Quality Supervision & Inspection Institute
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